
 

 

 

 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661 

 

 

 

WP1 – Carbon extraction for 

energy recovery 

 

D 1.2: Design and performance of 

advanced primary treatment with 

microscreen 



  

 

 2 

#POWERSTEP_EU  

Dissemination level of this document 

X PU Public 

 PP 
Restricted to other programme participants (including the Commis-

sion Services) 

 RE 
Restricted to a group specified by the consortium (including the Euro-

pean Commission Services) 

 CO 
Confidential, only for members of the consortium (including the Euro-
[...]
BOD: Biological Oxygen Demand 

BW%: Backwash Frequency 

COD: Chemical Oxygen Demand 

CS1: Case study 1 

HCT: Hydrotech Chemical Trolley-Chemical cleaning 

HDF: Hydrotech Drumfilter 

HPC: High pressure cleaning  

HRAS: High Rate Activated Sludge 

HSF: Hydrotech Disc Filter 

P: Phosphorus 

SBR: Sequencing Batch Reactor 

TSS: Total Suspended Solids 

TS: Total Solids 

TST: Thickening and Storage Tank 

VWT: Veolia Water Technologies AB 

WP: Work Package 

WWTP: Wastewater Treatment Plant 

 

  



  

 

 10 

#POWERSTEP_EU  

Executive summary 

Within the POWERSTEP project, Work Package 1 addresses the enhanced extraction of 

organic matter from municipal wastewater in order to increase energy recovery 

through digestion. Two large-scale demonstration plants using the microscreen tech-

nology from Hydrotech (Veolia Water Technologies AB, Sweden) were built and then 

operated as primary treatment after screening and grit removal in the wastewater 

treatment plants (WWTPs) of Westewitz (2000PE, Germany) and Sjölunda (300000 PE, 

Sweden). Both plants also included coagulation and flocculation tanks as well as dos-

ing systems to increase and control of the carbon extraction.  

This report presents a brief description of the WWTPs where the two case studies took 

place and also details the equipment used on both sites. It also includes the results ob-

tained during the study with different operating strategies including e.g. turbidity- and 

flow-proportional dosing. Another dosing strategy described in this report was devel-

oped and evaluated within the Powerstep project, and is based on a feedback control 

loop where the chemical doses is optimized in order to achieve a targeted effluent tur-

bidity. 

The results from both sites show that TSS and total COD correlates well with turbidity and 

thus the feedback control loop can be used to target a specific effluent concentration 

of both these fractions. Turbidity-, TSS- and total Phosphorus-reductions above 90-95% 

could be obtained with chemically enhanced microscreening when dosing coagulant 

and polymer. Total COD-reduction of up to 80% could also be obtained during periods 

with high influent concentrations. At average conditions it was possible to reach ap-

proximately 65% COD-reduction as the soluble fraction was too high to allow for higher 

extraction rates. Without chemical addition the TSS-reduction was in the range of 30-

60% and total COD-reduction 10-60% depending on the influent concentration.  

No major differences in reduction rates were seen between 40 vs. 100µm filter media 

suggesting that the latter is more suitable for the application as the hydraulic capacity 

will be higher and the need for maintenance due to media fouling will be lower. Discfil-

ter can be used in primary applications with fine pre-screening (1-2 mm) and grit re-

moval upstream when no chemicals are dosed upstream. However, the drumfilter is a 

more robust and flexible microscreen for primary treatment as it can be used with pre-

screening up to 5-6 mm and both with and without chemical enhancement. In both 

cases it was possible to use the filtrate for the backwash either by installing a self-

cleaning strainer or using self-cleaning nozzles. 

Typical sludge production for the filters after chemical cleaning during the tests was 1-3 

% of the total influent flow and with dry solids content typically in the range 1-2% de-

pending on operation settings. Optimization campaigns to increase the dry solids con-

tent could not be undertaken, as the plants did not allow easy evacuation of thicker 

sludge. The sludge from the filters could easily be dewatered with a screwpress to reach 

25-45% dry solids content depending on operation settings and sludge quality.     

 

  



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  11 

Deliverable n° 1.2 

1. Introduction 

TSS in wastewater can be the source of many environmental and health-related 

problems in the receiving water bodies. Early TSS removal in primary treatment can 

decrease the load of certain pollutants such as Chemical Oxygen Demand (COD) on 

subsequent treatment stages and hence contribute to the minimization of the footprint 

and resource use (e.g. oxygen or energy) in downstream treatment steps (Siegrist, 

2008).  

Producing more biogas via sludge digestion is the key to achieve energy-neutral or 

even energy-producing WWTP, and it goes hand in hand with an efficient primary 

treatment to remove as much primary sludge as possible from the system (30-80% of 

total COD) prior to biological treatment. Many technologies, including conventional 

primary clarifiers, can ensure an efficient withdrawal of the primary sludge, and reduce 

the needs for aeration in the biological treatment downstream. 

Primary settlers based on gravity settling are the most common type of primary 

treatment, either as standard clarifier or as lamellar settler (e.g. Marquette-Lez-Lille 

WWTP/FR, 625,000 PE). Typical performances are in the range of 50% suspended solids 

reduction, corresponding to around 30% of total COD reduction. The same 

performances can be achieved with microscreens (discfilters and drumfilters) on a 

much more reduced footprint (only 20% of the footprint of conventional settlers), as 

seen in Agnières-en-Devoluy WWTP/FR (7,000 PE, started up in 2010). Associated to 

coagulation and flocculation, it has been proved in pilot trials that up to 70-80% COD 

removal can be achieved, i.e. even higher performance than other CEPT (chemically-

enhanced primary treatment) or high-load biological stage in a two-stage process 

(Kirchbichl WWTP/AT, 100,000 PE), that achieve max 50% COD extraction.  

1.1. Microscreens 

Microscreens are gravity-driven and self-cleaning units designed to achieve high 

performance solid separation with minimal footprint and low energy consumption. In 

microscreens water flows into a central drum, which supports weaved media mounted 

in discs (Discfilters, Figure 1) or on custom-made panels mounted directly on the drum 

(Drumfilters, Figure 2). The treated water, which is filtered by gravity, accumulates in the 

tank or channel that contains the mentioned drum and leaves the ensemble also by 

gravity. During filtration, solids are caught on the filter panels, leading to an increase of 

the filtration resistance and ultimately to an increase of the water level in the central 

drum. When the water level difference in the drum and outside the drum reaches a 

maximum value, the drum starts rotating and backwashing at 8 bar is initiated with a 

set of nozzles aligned outside the filtration elements. The backwash water permeating 

through the filter pores releases the solids retained on the inner side of the filter, which 

are collected in a tray mounted inside the drum. Filtration is not stopped during 

backwashing and filtrate can be used as rinsing media. In case of filter overloads, the 

water that cannot be processed can be by-passed via a set of weirs installed at the 

filter inlet. These overflows can be either mixed with filtrate or disposed separately. 

 



  

 

 12 

#POWERSTEP_EU  

 

Figure 1: Discfilter working principle 

 

Figure 2: Drumfilter working principle 

Microscreens can be delivered self-contained in steel or plastic tanks with an 

integrated control system and hardware to initiate, maintain and stop the self-cleaning 

mechanism. Furthermore, packing of filtration media is optimized in order to minimize 

footprint. These options make drum- and disc-filters turnkey options for water treatment 

with minimal construction and operation costs. Energy consumption can range from 5 

to 30 Wh/m3, depending on the type of filtration cloth used (10-1000 m pores), the 

type of chemical pre-treatment applied, and the total suspended solids (TSS) loading 

pattern (Kängsepp et al., 2016; Remy et al., 2014). 

1.1.1. Microscreens in primary treatment without chemical addition 

Primary treatment is often performed in rectangular or circular sedimentation basins 

where the wastewater particles are allowed to settle at overflow rates of 1-2 m3/m2/h 

(Metcalf & Eddy Inc et al., 2002), taking the tank footprint area as reference. 

Microscreens (Drum or Discfilter) allow loading rates 10-20 times higher than in clarifiers 

and still achieve similar or even greater TSS removals. As the filter area in a microscreen 

is optimally packed within the footprint of the equipment, the space required for 

installation can be substantially reduced. It is recommended that the equipment is 

preceded by screening followed by grit and grease removal. Without chemical 

addition, removals of about 50% of the TSS (equivalent to the removal efficiency 

obtained in primary clarifiers) are attainable. This percentage typically corresponds to 

20% in BOD-removal (Rusten and Odegaard, 2006). 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  13 

Deliverable n° 1.2 

1.1.2. Microscreens in primary treatment with polymer addition 

TSS removals can be enhanced with respect to the above case by adding polymer in a 

flocculation stage upstream of the microscreen. With a correctly designed flocculation 

process, TSS removal in the order of 70-90% can be achieved without increasing 

considerably the sludge production (no chemical sludge is formed due to precipitation 

of dissolved components) and a polymer dose in the 2-4 mg/L range. The reduction of 

particulate organic pollutants will follow accordingly. Additionally, this configuration 

allows for dissolved fractions of phosphorus to remain in the water, which could be of 

interest in certain applications (Väänänen et al., 2016). 

1.1.3. Microscreens in primary treatment with coagulation and flocculation 

Coagulants and flocculants can be added upstream the microscreens in order to 

improve the filterability of the particles, precipitate dissolved Phosphorus (P), colloidal 

matter, and enhance the TSS and COD removal efficiencies up to 95%. Hydraulic 

retention times are minimized to a few minutes and wastewater flow is kept turbulent, 

allowing for real-time process control, lower greenhouse gas emissions, and 

maximization of the energy recovery from the organic carbon present in the 

wastewater, while minimizing the chemical dose required (Väänänen et al., 2016). 

1.2. Objectives 

In case studies 1 (Westewitz WWTP, Germany) and 2 (Sjölunda WWTP, Sweden), 

POWERSTEP will further explore and optimise the microscreen technology as advanced 

primary treatment for maximum carbon extraction with two design geometries (drum 

filters for smaller units and disc filters for larger units), targeting C-extraction rates 

beyond state-of-the-art processes such as primary clarifiers or lamella settlers and using 

a more compact design. More in detail, the following goals are defined: 

o Optimise two microscreen design for primary treatment (drumfilter and discfilter) 

o Reach up to 80% COD extraction from raw wastewater (today: max. 50%) in 

stable operation 

o Verify the small footprint: < 20% of space required for conventional primary 

clarifier 

  



  

 

 14 

#POWERSTEP_EU  

2. Primary treatment with Hydrotech drumfilter at Westewitz WWTP 

2.1. Site introduction Westewitz WWTP 

Westewitz WWTP belongs to the Abwasserzweckverband Döblen-Jahnatal and is 

located in a rural area approx. 70 km SW of Leipzig, Germany. The plant was built and 

commissioned in 2009 and is operated by OEWA Wasser und Abwasser GmbH (OEWA 

Water and Wastewater Ltd.). The catchment area mainly consists of domestic 

wastewater and wastewater from a local hospital and it is connected to the WWTP via 

a separate sewer system (OEWA, 2012), which means that rainwater is separated from 

the municipal wastewater and therefore the influent is more concentrated than in 

combined sewer systems. 

The plant is designed for 2000 PE (design loads in Table 1) and it is classified as a class 2 

WWTP according to the German federal regulation. However, OEWA as an operator 

has applied stricter effluent requirements in order to lower the discharge fees (Table 2). 

The wastewater can be classified as medium-low strength (Henze et al., 2008). 

Table 1: Design parameters WWTP Westewitz (OEWA, 2012) 

Inflow 

volume 

Peak inflow 

volume 

Water quality 

parameter 
Influent Concentrations Influent Loads 

[m³/d] [m³/h]  [mg/L] [kg/d] 

390 38 BOD5 308 120 

COD 615 240 

TSS 359 140 

TKN 56.4 22 

TP 9.23 3.6 

 

Table 2: Effluent requirements at Westewitz WWTP (OEWA, 2012) for either qualified grab samples 

or two hour composite samples. 4 out of 5 consecutive samples must be below the limit 

value to fulfil the requirements. 

Parameter 
Threshold values for effluent 

quality for the OEWA 

Threshold values for effluent 

quality according the law (AbwVO) 

BOD5 [mg/l] <40 <25 

COD [mg/l] <70 <110 

TN [mg/l] <18 (for T >= 12°C) - 

TP [mg/l] <8 - 

 

 

 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  15 

Deliverable n° 1.2 

2.1.1. Treatment steps at the Westewitz WWTP 

The WWTP in Westewitz prior to the changes made for the Powerstep-project consisted 

of mechanical and biological treatment as well as sludge thickening by gravity (Figure 

3). The raw wastewater was pumped from the inlet pumping station via a compact 

mechanical pre-treatment system with 6mm drum screen (punched holes) and a 

hydrocyclone into another a pumping pit. The mechanically treated water was fed into 

the two SBRs on site. In the SBRs the wastewater was treated biologically, including 

biological phosphorous removal, intermittent nitrification, and denitrification. The 

processes were controlled by online measurement of dissolved oxygen and were 

followed by settling and decanting. Sludge escape of biomass was prevented by 

turbidity control of the discharged water. 

The biologically treated and clarified wastewater from both reactors was discharged 

via a drainage well into a small stream. An adjustable amount of excess sludge was 

withdrawn from the SBRs during sedimentation to keep a constant sludge 

concentration in the reactors as well as a stable sludge age. The withdrawn excess 

sludge was pumped to a thickening and storage tank (TST), which dewatered the 

sludge as much as possible before transport and disposal. The larger particles settled to 

the bottom of the tank, leaving a supernatant at the top. The supernatant was then 

manually pumped back to the pumping pit again, acting as return load to the 

biological process. As the thickened sludge was transported to a larger routing WWTP 

for disposal, the solid content should be> 10 g/L for efficient transport of the sludge. 

 

Figure 3: Aerial image of the original WWTP Westewitz with naming of the facilities 

 

 

 

 

 



  

 

 16 

#POWERSTEP_EU  

2.1.2. Upgrade with microscreen for enhanced carbon extraction 

In the scope of WP1 the primary treatment process at Westewitz WWTP was expanded 

(Figure 4 and Figure 5). 

 

 

Figure 4: Left: Aerial image of the WWTP Westewitz after installation of the filtration plant 

(encircled in red); right: Front view of the containers of the filtrations plant located 

between the SBRs. 

 

 

Figure 5: Process flow diagram of the WWTP Westewitz with advanced primary treatment 
[...]
effluent qualities, as explained. Another advantage is that it is possible to obtain a high 



  

 

 64 

#POWERSTEP_EU  

volume of operation data, from which operation issues can be identified and corrected 

fast.  

4.2.3. Filter design 

The extrapolated max solids loadings for operation in Westewitz with flocculation prior 

to the drumfilter (Table 9) show that the filter could double its maximum loading rates 

when a polymer is dosed upstream. Such data was obtained from backwash 

frequencies <10% and may not be representative of a full scale installation. Higher 

backwash frequencies give a better estimation, but were not possible to achieve with 

the clean filter media due to influent flow limitations for this type of operation. 

For the operation with coagulation and flocculation, the max solids loading was 

significantly lower than operating only with polymer dosing or without chemicals (Table 

6 and Table 9). The main reason to this was that the test performed was focused on 

targeting a specific turbidity-reduction rather than maximizing the capacity. When 

operating the process this way, the chemical doses will vary significantly leading to 

periods with both underdosing and overdosing of chemicals. These situations are 

expected to decrease the capacity of the filter and show that it is important to take this 

into account when designing a full scale plant, especially when there is a need for 

either phosphorus-removal or high carbon extraction requiring the coagulant stage. 

The Discfilter at Sjölunda was not performing very well in terms of hydraulic capacity 

when adding chemicals due to build up of chemical sludge inside the drum, especially 

during periods with highly concentrated influent. With the drumfilter being more 

efficient in handling high solids peaks, chemical sludge and also being able to handle 

wastewater with coarser screens as pre-treatment, the recommendations is to use 

drumfilter in chemically enhanced primary treatment applications. 

Table 9: Extrapolated max solids loading and average removals (*,after chemical cleaning) 

 
Operation condi-

tion 

Max TSS 

Load 

(g/m2*h) 

Average 

dose 

(mg/L) 

NTU-

red (%) 

TSS-

red (%) 

COD-

red (%) 

TP-red 

(%) 

Westewitz    

(40µm, 

Drumfilter) 

Flocculation 11100* 4 poly 67±15 73±12 47±9 26±12 

Coag & Floc 1700* 
1.5 Al+3 

poly 
74±14 80±11 53±14 44±10 

Sjölunda     

(100µm, 

Discfilter) 

Flocculation - 3 poly 51±14 54±14 42±10 - 

Coag & Floc, 10 

NTU 
- 

13 Al+5 

poly 
93±2 93±2 65±5 - 

Coag & Floc, 30 

NTU 
- 

5 Al+3 

poly 
75±8 75±8 44±14 - 

 

The recommended design for use of microscreen after chemical pretreatment with 

either flocculation alone or coagulation and flocculation combined is to use a 

drumfilter with 100µm filter opening.  



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  65 

Deliverable n° 1.2 

4.3. Accesory microscreen equipment 

Given the experience gathered in the project, the following equipment is 

recommended to be installed in the microscreen: 

o Automated chemical cleaning 

- Check of chemical nozzles, use of tap water to check spraying angles 

- Combination of HCl and NaClO needed, especially when dosing 

coagulant 

- Flush the chemical dosing system with tap water after use 

- HCl-concentration required (7-10%) 

- NaClO-concentration required (2-3%) 

- If severly clogged filter, several cycles of each chemical may be required 

- If automated high pressure cleaning is installed, it is advisable to combine it 

with the chemical cleaning if the filter is heavily clogged. 

o High pressure cleaning 

- Doesn’t require much time to run, if fully automated 

- If regularly used, it will increase the time in between chemical cleaning 

events 

- Works best with drumfilter as particles will not risk to end up on opposite filter 

panel 

- Requires technical water 

o Self-cleaning nozzles 

- Worked well with filtrate when using 100µm filter media at backwash 

pressures above 4 bar 

- Requires mixed bypass solution 

- Clogging may occur if panel breaks 

o Self-cleaning strainer 

- Works for filtrate when using 40µm filter media 

- Can clog due to residual aluminium if flocs breaks or during overdosing 

- Clogging can be removed manually if necessary by opening the strainer 

and flush it with high pressure cleaner 

- Will require a non pressurized pipe for the waste sludge after each self-

cleaning event. 

- Will temporarily decrease the backwash pressure in the backwash line, 

important to think of this when applying dry running protections using the 

backwash pressure.    

o Backwash pump 

- If filtrate is used, it is important to use pumps with larger openings in the 

pressure system where there is no risk of biofilm growing too thick, thus 

leading to clogging 

 



  

 

 66 

#POWERSTEP_EU  

o Nozzle in sludge trough 

- Especially for longer filters to avoid clogging of the sludge trough. This is 

especially important for installations with poor pre-treatment. 

4.4. Maintenance requirements 

Based on the experience gathered during the operation of the plants designed for this 

project, it is recommended to include the operations described in Table 10 and Table 

11 in the maintenance schedule of a plant for primary filtration 

Table 10: Maintenance requirements for the filter 

Maintenance µm Frequency 
Time 

required 
Comments 

High pressure cleaning 
40 Weekly <5 min Installation dependent 

100 Weekly <5 min Installation dependent 

Chemical cleaning 

40 Monthly 1-2h Installation dependent 

100 
Every 2nd 

month 
1-2h Installation dependent 

Level sensor cleaning (inlet) N/A Monthly <5 min Installation dependent 

Nozzle check N/A Weekly <5 min Check for clogging 

Filter panel check N/A Weekly <10 min Check for damages 

Sludge trough check N/A Weekly <5 min Check for blockages 

Check inside drum  Monthly >10 min Check for stuck rugs 

Backwash pump  Yearly >2h Installation dependent 

Self-cleaning strainer  Monthly <15 min Operation dependent 

 

Table 11: Maintenance requirements for the chemical equipment and sensors 

Equipment Maintenance Frequency Time Comments 

Polymer station Refilling/Calibrating Every 2nd month 1h Installation dependent 

Polymer station Cleaning Every 3rd month 2h Installation dependent 

Dosing pumps Calibration Every 2nd month <15 min  

Turbidity sensors Cleaning Every 2nd month <15 min  

Mixers Cleaning Monthly >10 min Only if bad pre-screening 

Coagulation 

tank 

Cleaning Every year >1h Installation dependent 

Flocculation tank Cleaning Every year >1h Installation dependent 

 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  67 

Deliverable n° 1.2 

4.5. Mechanical pre-treatment requirements 

When using microscreens for primary treatment the minimum requirement for pre-

treatment prior to the microscreen is to have a coarse screening with maximum 

diameter of 6 mm in the case where the recommended drumfilter is used. For discfilter 

in primary applications without chemical dosing, coarse screening of 1-2 mm in 

diameter is recommended. For both cases it is also recommended with grit and grease 

removal prior to the microscreen.  

  



  

 

 68 

#POWERSTEP_EU  

5. Conclusions 

Two microscreen configurations (Drumfilter and Discfilter) have been optimized in Pow-

erstep for their use in primary treatment applications. It was confirmed that Drumfilters 

provide a more robust performance in all conditions and it should be considered as the 

preferred option for primary treatment out of the microscreen configurations tested 

here. Discfilters can be recom-mended in sites where footprint is a key factor. However, 

special care has to be taken with the pre-treatment and the accumulation of sludge in 

the Discfilter drum (especially in the case where flocculating agents are dosed up-

stream). Long-term high-resolution data has demon-strated that the filters can be main-

tained clean with filtrate, self-cleaning nozzles, and back-wash pressures between 4-8 

bar, which reduces the operation and maintenance needs for the installation. Chemi-

cal cleaning (every 1-3 months, depending on raw wastewater feed) is cru-cial in order 

to minimize energy use and sludge production. These cleanings can be fully auto-

mated without draining the unit and require only 25-30L of chemicals per cleaning cy-

cle for the biggest microscreens available. Chemical cleanings are required more often 

in applications where both coagulant and polymer are dosed upstream to control 

COD extraction. Regular high pressure cleaning at 80 bar can help recovering 10-20% 

of the treatment capacity if pre-formed regularly. 6 mm screening, and sand and grit 

removal are considered to be necessary for a good operation of the Drumfilter. Discfil-

ters would additionally require 1mm fine screening upstream. Both 100 and 40 micron 

filter clothes yielded similar performances in terms of remov-al, but it is expected that 

the more open mesh will yield filtration rates 50% higher for the same type of mi-

croscreen. 

The potential to harvest COD from wastewater was clearly maximized when flocculat-

ing agents were dosed upstream both microscreen configurations. Stable reductions 

between 50 and 60% were obtained with different degrees of chemical dosing (1-5 mg-

Al/L and 3 mg-poly/L). These figures represent 90-100% of the maximum COD extraction 

yields considering a typical fractionation of the soluble and particulate COD for this 

type of wastewater (Henze et al., 2008). Extraction without chemical addition recov-

ered only 20-30% of the total organic car-bon. This increase in the extraction yields with 

flocculant addition together with the short resi-dence times in the system can contrib-

ute to a speedy optimization of the energy recovery at the plant in periods where it is 

economically interesting to have a higher the energy production. 

The 90%-ile hydraulic loading of the filter was 15 m3/h and the 90%-ile TSS concentration 

the maximum installed capacity during peak loading conditions without any chemical 

addition upstream (i.e., the unit is theoretically able to treat up to 5 times more flow: 75 

m3/h). Less than 10% of the capacity was used during peak loading conditions when a 

polymer was dosed upstream the filter (i.e., the unit theoretically could have taken up 

to 150 m3/h with enhanced polymer pre-treatment). A footprint of about 19 m2 would 

have been required by a primary clarifier to treat the same maximum flow without 

chemicals, assuming an aggressive design loading rate of 4 m/h (Metcalf & Eddy Inc et 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  69 

Deliverable n° 1.2 

al., 2002). The whole Powerstep treatment system (including chemi-cal storage, and 

reaction tanks) could be fitted in the footprint of a 20 feet container, which has an area 

of 15 m2 (80% of the clarifier footprint). The area of the Drumfilter used was 6 m2, only 

30% of the footprint required by a clarifier. The footprint could have been minimized 

i-

dence times of 2-3 hours in order to reach TSS removals around 50%, meaning that large 

construction volumes are required (typical depths go up to 3 meter). On the contrary, 

the Powerstep carbon extraction concept allows for modular design, easy installation 

costs, and very short residence times that allow to perform robust, controlled, and dy-

namic carbon recovery, as demonstrated here. 

In summary, the full-scale demonstration sites built and operated during the length of 

this pro-ject helped demonstrating that robust, efficient, flexible, and compact primary 

treatment can be performed by using state of the art microscreen technology. 

  



  

 

 70 

#POWERSTEP_EU  

6. References 

Henze, M., van Loosdrecht, M.C.M., Ekama, G.A., Brdjanovic, D., 2008. Biological 

wastewater treatment. IWA publishing. 

Kängsepp, P., Väänänen, J., Örning, K., Sjölin, M., Olsson, P., Rönnberg, J., Wallebäck, F., 

Cimbritz, M., Pellicer-Nàcher, C., 2016. Performance and operating experiences of 

the first scandinavian full-scale discfilter installation for tertiary phosphorus polishing 

with preceding coagulation and flocculation. Water Pract. Technol. 11, 459–468. 

https://doi.org/10.2166/wpt.2016.040 

Metcalf & Eddy Inc, Tchobanoglous, G., Burton, F.L., Stensel, H.D., 2002. Wastewater 

Engineering. Treatment and Reuse, 4th ed. McGraw-Hill, New York. 

OEWA (2012) Betriebshandbuch OEWA 

Remy, C., Boulestreau, M., Lesjean, B., 2014. Proof of concept for a new energy-positive 

wastewater treatment scheme. Water Sci. Technol. 70, 1709–1716. 

https://doi.org/10.2166/wst.2014.436 

Rusten, B., Odegaard, H., 2006. Evaluation and testing of fine mesh sieve technologies 

for primary treatment of municipal wastewater. Water Sci. Technol. 54, 31–38. 

Siegrist, H., 2008. Anammox brings WWTP closer to energy autarky due to increased 

biogas production and reduced aeration energy for N-removal. Water Sci. 

Technol. Agricultur, 383. 

Väänänen, J., Cimbritz, M., la Cour Jansen, J., 2016. Microsieving in primary treatment: 

effect of chemical dosing. Water Sci. Technol. 

 

 

  



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661  71 

Deliverable n° 1.2 

7. Appendix 1: Correlation factors from online sensor data (Westewitz WWTP) 

Correlation factors have been calculated from the comparison of grab samples and 

logged online turbidity data (influent and effluent of the filter) for evaluation of the filter 

performance in terms of TSS-, COD- and TP-removals. The influent grab samples were 

collected in the influent pumping pit upstream the filtration plant and the effluent grab 

samples from the filter tank effluent.    

 

Total suspended solids 

The correlation between influent and effluent filter turbidity and TSS is seen in Figure 76. 

The linear correlation was calculated without an ordinate, as it was expected that solids 

were the main contributors to turbidity in the samples. The correlation factor for inlet 

water was above 1, suggesting that particles contributing to turbidity for this water have 

a higher specific mass than the particles in the filtrate. 

 

Figure 76: Correlation between turbidity and TSS from grab samples for influent and effluent of 

the filter 

Total COD 

The correlation between influent turbidity and total COD is seen in Figure 77. The 

intersection point with the y-axis gives an estimation of the dissolved fraction of the 

influent total COD, which in this case is 190 mg O2/l, slightly lower than expected for 

medium-low strength wastewater (Henze et al., 2008). 

y = 1,32x
R² = 0,673

y = 1,0277x
R² = 0,8083

0

50

100

150

200

250

300

350

400

450

500

0 50 100 150 200 250 300 350 400

TS
S 

(m
g/

l)

Turbidity (NTU)

In

Eff



  

 

 72 

#POWERSTEP_EU  

 

Figure 77: Correlation between influent turbidity and total COD from grab samples from the 

influent pumping pit. 

When dosing chemicals, especially coagulant, it is possible to have some of the 

colloidal fraction of COD converted to particulate COD, which then can be removed 

by the filter. Due to this, the effluent correlation between turbidity and COD in Figure 78 